INSTALLATION INSTRUCTION | BLACKHORSE |
GRILLE GUARD FNR NONGE TCUV . UFFROMD

ITEM NO: BBDG100SS

CATTENTION)D

L. Please read this installation instruction hefore installing this part
fhen install 1t, please”pay attention to protecting vour vehicles.

2. When vou use 1t,pleasc check this parts at a fix time—lapse, such as one
month or two month

(PARTS LISD

\i) Naune Photo Aty | Remarks| No Namne Photo | Qty Remarks

A | CGrille Gueard 1 410433

h

MLO“T” Hex Bol:

mount

Flat washer
hracket 1ift K Lt washen

2 M10

mount
hracketr right

l L LLock washer 2 M10

.‘;
v

| M NLT 2 M10

[) [|support hrackel

FoIME"T” Hex Bolt i 16123 N Hex Bolt M12X40

Fo| flat washer VB 0 Hex Bolt 4 M12X30

() Lock washer 9 V6 P (lat washer 6 IR

1

H NLIT 2 M6 Q | Lock washer MI12

| [MLO”T” Hex Bolu 1 noxs | R NCT TSN 1.2 J
h_

Mo e Q%K
@@@%%@@@%




Goille Guartd ‘

v $12540 Hax Bol:
412430 Hax 3olt

" W12 Flat vesher
12 Lock rasher
W12 ue

N = 4 i LT Nex Bolt
"KQ w e WiG Flat washer
Y = - Hi0 Lock washer
oA H10 Nut
) . 46T Hex 3okt
\o Flat washer

Wb Lock washer
\6 Nut

(INSTALLATION STEPS)

STEP 1:Check the parts 1n the box carefully if match above list .
STEP 2:Pls prepare the tools [or installation, Follow as:10-12. 14-17wrench.
STEP 3:Install the mount bracket(bracket 1ift) and the mount bracke
(bracket right) on the girder of the car,and tighten it with M12 Bolt.
STEP 4:Install the grille guard on the mount bracket (bracket 1ift) and the
mount bracket (bracke right)and tighten it with M10bolt
STEP o:lInstallation 1s finished.

Shop for quality Black Horse products on our website. Discover other grille guards and bull bars on our website.


https://www.carid.com/black-horse/
https://www.carid.com/grill-guards.html



